Download  Print this page

Kettler Coach Assembly Instructions Manual

Kettler coach assembly instructions.
Hide thumbs

Advertisement

Montageanleitung für Rudergerät
„COACH"
Art.-Nr. 7985-600
D
GB
F
NL

Advertisement

Table of Contents

   Also See for Kettler Coach

   Summary of Contents for Kettler Coach

  • Page 1 Montageanleitung für Rudergerät „COACH” Art.-Nr. 7985-600...
  • Page 2 Use only original KETTLER Any other use of the equipment is prohibited and may be dan- ■...
  • Page 3 KETTLER GB Ltd. · Kettler House, Merse Road · North Moons Moat · Red- Example order: Art. no. 7985-900 / spare-part no. 33100100/ ditch, Worcestershire B98 9HL 2 pieces / inspection no.
  • Page 4 Checkliste (Packungsinhalt) Checklist (contents of packaging) Checklijst (verpakkingsinhoud) Liste de vérification (contenu de l’emballage) 13x410mm 13x310mm M6x90 M8x45 M5x40 ø12 ø6,3 ø16 ø16 (M6) ø8,3 ø16 ø16 (M8) ø25 110mm 40mm ø20x10mm...
  • Page 5 Messhilfe für Verschraubungsmaterial Measuring help for screw connections Meethulp voor schroefmateriaal Gabarit pour système de serrage Beispiele Examples Examples Bij voorbild ø22 M5x40 M5x40 ø16 ø3,9x13 M8x40 ø12...
  • Page 6 ø25 M8x45 ø16 110mm ø13x310mm 110mm ø16 ø25 ø25 40mm ø13x410mm 40mm M6x90 ø20x10mm ø16 ø12 ø16 M5x40...
  • Page 7 Handhabungshinweis Batteriewechsel Handling Battery change Indications relatives à la manipulation Changement de piles Bedieningsinstrukties Vervanging van de batterijen...
  • Page 8 Ersatzteilliste Spare parts drawing and list Reserveonderdeeltekening en -lijst Dessin et liste des pièces de rechange Teil Bezeichnung Stück Ersatzteil-Nr. für 7985-600 Gehäuseeinheit 94314098 Bowdenzug mit Verstellhebel (montiert) 94314107 Drehknopf 70127080 Verstellrad (links) 70127500 Sicherungsscheibe 97200358 Sechskantschraube M8x145mm 10205145 Stopfen für ø42mm 10100079 Distanzrohr ø10x0,9x22,5mm 97200537...
  • Page 10 Wichtig: Zu verschraubende Ersatzteile werden grundsätzlich ohne Verschraubungsmaterial berechnet und geliefert. Falls Bedarf an entsprechendem Ver- schraubungsmaterial besteht, ist dieses durch den Zusatz „mit Verschraubungsmaterial” bei der Ersatzteilbestellung anzugeben. HEINZ KETTLER GmbH & Co. KG · Postfach 1020 · D-59463 Ense-Parsit KETTLER Austria GmbH · Elsenwang 119 · A-5322 Hof bei Salzburg Trisport AG ·...
  • Page 11 Demontage des Computers im Reparaturfall Detaching computer for repairs Demontage van de computer voor reparatie Démontage de l’ordinateur pour réparation...
  • Page 12 Bei Reklamationen bitte diese Kontrollnummer angeben. In case of complaint, please state this control number. En cas de réclamation, priére de mentionner ce numéro de contrôle. Bij reclamaties dit controlenummer vermelden.

This manual is also suitable for:

7985-600

Comments to this Manuals

Symbols: 0
Latest comments:
  • John Coyle Sep 15, 2019 05:19:
    I have a Kettler "Coac​h" rowing machine, art work 7985-600.
    ​How do I change the battery?